Cod : GRLDTOORXHSX3000

Rev: 00

Ed: 12/22

TowRX

INSTRUCTION

HSX3000




@x



\%

@« 4

@~

) x 1

=

9~ 2

@ x2 @9x4

ol
@Bxs @2



|
: x24
|
- &) e
- @
S
S
ﬂ|!|!Il\|\!|HIVIHIVIHHIVIHH
o (6)x8 ED~8
I (1]
.x3 .XZ

b QF [

><4 x2

mm

c 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15




@ x10 62) 1
66) x24
><78
69) x11
I
S5#x1
mm
c 1 2 3 4 5 6 7 8 10 11 12 13 14 15




®20xd10.5

X6

M10x 70mm

X6

® [

0
=}
-
o
X
o
I5e)
©

X6

|

0 (©




®20xd10.5

M10x 75mm

x2

N im—

M10x 75mm

x2

—




x12  ®20xP10.5

€
€
o]
N
X
o
=

x2




®20xP10.5

X6

M10x 70mm

x8

o
o
h
S
X
o
I52)
S

x8

|

o O

10



@ |]x2 ®30xD10.5 ‘, @ x2 M0

x2  M10x 25mm

®20xd10.5

€
€
o
N
X
o
=

x2

11



mwmmm x8  M12x 105mm @H x16  ®24xP13

12



x2  ®30xd10.5

x12  ®20xP10.5

e
e
o
N~
X
©
=
<
X

—_—
-

x2 M10x 25mm

® [

x2 M10x 75mm

13



®20xd10.5

< 0
X

®16xD8.4

x8

14



E:M x2 M10x 70mm @ x2 M12 @ @ x4  M10

OO 2 m12x 175mm @ Hx4 ©24xD13

x8  ©20xd10.5

15



®
] U

x4 M10x 70mm @ |] x4  ®30xP10.5

6d MMM~ x2 M10x 95mm @ x2  M12
63 JIOOOIE x2 - M12x 85mm Q x6  M10

H— x1  M6x 25mm @ Hx4 P24xP13 §7) @H x8  ®20xd10.5

16




®20xd10.5

x8

®16xD8.4

x3

17



ONIMVYA d3do1dX3

18



PARTS LIST

KEY NO. PART DESCRIPTION SPEC QTY
1 Lower Support Frame 2
2 Rear Connecting Frame 1
3 Upper Support Frame 2
4 Sliding Frame 1
5 Upper Foot Frame 1
6 Upper Adjuster 1
7 Left Shoulder Pad Mount 1
8 Seat Frame 1
9 Lower Adjuster 1
10 Backrest Pad Mount 1
1 Right Shoulder Pad Mount 1
12 Left Lock Out 1
13 Right Lock Out 1
14 Upper Crossmember 1
15 Front Connecting Frame 1
16 Support Frame 1
17 Adjuster-Outside 1
18 Adjuster-Inside 1
19 Stabilizer 1
20 Lower Weight Carriage 1
21 Handle Frame 2
22 Fixed Structure 2
23 Barbell Rod 1
24 Limit Structure 1
25 Bracket 110%x46x13%(p26%3 4
26 Bracket 120xR25%5 1
27 Philips Screw M6%16 6
28 Bracket 185%100%3 2
29 Bracket 100%35%29x%2.5 4
30 Buffer P16xp10%67 4
31 Seat Pad 1
32 Backrest Pad 1
33 Shoulder Pad 2
34 Rollers 8
35 Moving Lock Pin 2

19




KEY NO. PART DESCRIPTION SPEC QTY
36 Spring Clip ®49 2
37 Spring 2
38 End Cap ©33.5%25 4
39 Socket Head Allen Bolt M6x15 4
40 Grip 4
41 Base Frame Cap 7
42 Olympic Sleeve frame 2
43 End Cap ®25 6
44 End Cap [080x40 4
45 End Cap 38 1
46 Bumper @30%@p25%30 10
47 Bumper P40x@p30%25 2
48 End Cap d50 6
49 End Cap 45 3
50 Hex Bolt M10x70 24
51 Hex Bolt M10%x65 8
52 Hex Bolt M10%95 2
53 Hex Bolt M12x85 2
54 Hex Bolt M12x175 2
55 Hex Bolt M12x105 8
56 Hex Bolt M10x%25 8
57 Allen Bolt M8x20 8
58 Allen Bolt M8x65 3
59 Socket countersunk head screw M8x20 4
60 Carriage Bolt M10x75 2
61 Hex Bolt M10x75 10
62 Socket Head Allen Bolt M6x25 1
63 Washer ®30x¢p10.5 22
64 Aircraft Nut M12 12
65 Aircraft Nut M10 48
66 Washer 12 24
67 Washer 10 78
68 Washer 8 11
69 Weight Storage frame 2

20




KEY NO. PART DESCRIPTION SPEC QTY
70 Spring Clip ©24.5 4
Allen Wrench 5# 1

21




@ Garlando

GARLANDO SPA
Via Regione Piemonte, 32 - Zona Industriale D1
15068 - Pozzolo Formigaro (AL) - ltaly
www.toorx.it - info@toorx.it

:,



